Restoration & Moisture & Ventilation

ALORAIR

Al please contact us.

Viia

SPARE PARTS LIST “o

Storm SLGR 1600X

Materrial Quantity No. Materrial Quantity
1 M6*15.7 Stainless Steel 4 27 Current board 1
2 Wheel Shaft Bracket Stainless Steel 2 28 Protective Ring 2
3 Wheel IPR 2 29 Electric control Box 1
4 Wheel Shaft Stainless Steel 1 30 M4*10 1
5 Down Housing LLDPE 1 31 Electric control Box coverBoard 1
6 Foot Pad Rubber 2 32 Compressor Capacity Module 1
7 M6*15.7 Stainless Steel 8 33 Circuit Board MAIN PCB 1
8 Hand Stents Stainless Steel 2 34 Condenser Module 1
9 Hand Stainless Steel 1 35 Pumb Module 1
10 Screw Stainless Steel 2 36 M4*10 2
11 M4*10 Electrophoresis 4 37 Pump Block Galvanize 2
12 Operation Panel ABS + Module 1 38 Tubing Module 1
13 M4*10 Electrophoresis 4 39 R Type Clamp Galvanize 1
14 Cober Board 4 40 Compressor Bracket Galvanize 1
15 Wind Rack 1 41 Compressor Module 1
16 M4*10 Electrophoresis 4 42 Evaporator Module 1
17 Air Outlet Net Spray Black Glaze 1 43 Exchanger Top Foam 1
18 M4*10 Electrophoresis 1 44 M6*24 LLDPE 2
19 Humidity Sensor Cover 1 45 Upper Housing Galvanize 1
20 Humidity Sensor 1 46 M4*10 4
21 M4*10 4 47 Filter Conducting Bar 2
22 M6*15.7 1 48 Filter 1
23 Fan Bracket 1 49 M6*70 2
24 M4*10 4 50 Strain Relief Bushings Pa66 1
25 Fan 1 51 Power Line 1
26 Wind Turbine Capacity 1 52 Horizontal Beads 1




	页 1

